
 

City of Sandy 

Agenda 

City Council Meeting 

Meeting Date: Monday, November 16, 2020  

Meeting Time: 6:00 PM 

 

 

 

 

 
Page 

 

 1. MEETING FORMAT NOTICE 

  
 
The City Council will conduct this meeting electronically using the Zoom video 
conference platform. Members of the public may listen, view, and/or participate in 
this meeting using Zoom. Using Zoom is free of charge. See the instructions below: 

• To login to the electronic meeting online using your computer, click this link: 
https://us02web.zoom.us/j/83300776317 

• If you would rather access the meeting via telephone, dial (253) 215-8782. 
When prompted, enter the following meeting number: 833 0077 6317 

• If you do not have access to a computer or telephone and would like to take 
[...]
mgd (peaks to 55 mgd). The project was planned, designed and constructed in two phases. 

STAFF TITLE: Engineering Manager II

YEARS OF EXPERIENCE: 50

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer, 

California No. 22399

EDUCATION
  BS, Civil Engineering, Oregon 

State University

PROFESSIONAL AFFILIATIONS
  Oregon Association of Clean 

Water Agencies
  Pacific Northwest Clean Water 

Association
  Water Environment Federation

AWARDS
  Pacific Northwest Clean Water 

Association – 2009 President’s 
Award

  2012 ACWA Outstanding Member 
Agency Award for Advancing 
Water Quality Trading

Page 88 of 111



Not in Page CountCity of Sandy | Engineering Consulting Services for Sandy Wastewater Treatment Plant  
Condition Assessment Improvements Project | October 9, 2020

Walt Meyer, PE | Page 2

retrofit and new clarifiers, pumping station, RAS pumping, 
anaerobic digesters, outfall, and cogeneration. Recently managed 
the design of the reclaimed water distribution pipeline. 

Wastewater Treatment System Improvements, Winchester Bay 
Sanitary District: Principal-in-Charge and QA/QC for design of a 
new wastewater treatment plant. Improvements plant included 
a new screen, grit removal system, sequencing batch reactor 
(SBR) secondary treatment process, aeration system, sodium 
hypochlorite disinfection system, chlorine contact basin, sodium 
bisulfite dechlorination system, effluent pump station, aerobic 
digester, and operations building. 

Columbia Boulevard Wastewater Treatment Plant NPDES 
Permit Negotiations and Facilities Plan, City of Portland 
Bureau of Environmental Services, OR: As Principal-in-Charge, 
Walt assisted the City in the negotiation of the NPDES permit 
required for the new Wet Weather Treatment Facility. Also lead 
the basis of planning task related to water quality impacts for the 
plant facilities plan. 

West Basin Facilities Plan, Clean Water Services, OR: Project 
Manager for a comprehensive plan to evaluate the best long-
term option to serve western Washington County. The project 
included facilities plans for both the Forest Grove and Hillsboro 
Facilities and integration of the planning with the Reclaimed 
Water Master Plan.

Facilities Planning: Various Oregon wastewater treatment 
plants, including the following:

  City of Coos Bay
  City of Canyonville
  City of Gresham
  City of Albany
  City of Medford
  City of Creswell
  City of Grants Pass
  City of Brookings
  City of Portland

  City of Lebanon
  South Suburban Sanitary 

District
  City of Cave Junction
  Winchester Bay Sanitary 

District
  Clean Water Services of 

Washington County

CSO Management Plan, City of Portland Bureau of 
Environmental Services, OR: Project Manager, Principal-in-
Charge and Advisor for the plan that included extensive system 
modeling to define conveyance needs for Portland’s combined 
sewer system. Initiated the planning effort as project manager. 
Provided technical review and guidance on regulatory issues 
in negotiations for the Stipulation and Final Order, which was 
negotiated between the city and the Oregon Department of 
Environmental Quality.

The first phase consisted of an Interim Improvement project for 
the purpose of enhancing the capacity of the existing plant to 
meet treatment needs until the larger expansion project was 
completed. This includes a rehabilitation of the aging headworks 
facility. Design for the new facilities included headworks 
screening and pumping facilities, aerated grit removal, primary 
clarifiers, secondary treatment facilities, chlorine disinfection 
facilities, solids handling facilities, and foul air collection and 
treatment facilities. 

Design-Build Owner’s Representative, Wastewater Treatment 
Plant Improvements, City of Davis, CA: QA/QC Manager 
for Owner’s Representative program that will manage the 
Design-Build procurement process for improving the City’s 
7.5 mgd treatment plant to meet NPDES requirements. These 
improvements represent approximately $95 million in project 
costs. This includes QA/QC for preliminary design report, 30% 
design, and DB RFQ/RFP, documents. 

Rock Creek Treatment Plant Expansion, Clean Water Services 
of Washington County, OR: As Project Manager, completed the 
design of the primary treatment expansion including influent 
pumping station and force mains, new headworks with screening 
and odor control, grit removal, new 25 mgd primary treatment, 
and upgrading of the existing primaries, flow control, and other 
miscellaneous plant improvements. This headworks provided a 
peak flow capacity of 100 mgd.

mmonia Evaluation, City of Salem, OR: Prepared the plan of 
study for the Salem Ammonia Evaluation in compliance with 
the City’s NPDES permit. Evaluated data including the in-river 
impacts. 

Mixing Zone Study, Outfall and Diffuser Design, Albany 
Water Pollution Control Plant, City of Albany, OR: As Principal-
in-Charge, provided oversight for this Willamette River study 
including field dye study and data collection. A new 54-inch 
diameter outfall with multi-port diffuser was designed and 
constructed. 

Mixing Zone Study and Outfall Design, City of Portland 
Bureau of Environmental Services, OR: As Principal-in-Charge, 
provided oversight for the Columbia Boulevard Wastewater 
Treatment Plant outfall and dilution study, outfall design and 
construction, and negotiation for a larger regulated mixing zone. 

Mixing Zone Study, Clean Water Services of Washington 
County, OR: As Principal-in-Charge, provided oversight for 
two Tualatin River studies, including dye studies and field data 
collection. 

Planning and Design of Water Quality Control Plant 
Expansion, City of Medford, OR: Managed the design of 
the headworks bar screen, aerated grit removal, fine bubble 
aeration, blower replacement, trickling filter, secondary clarifiers, 

Page 89 of 111



Not in Page Count

Greg Chung, PE 
QA/QC

Greg has experience in a wide range of civil and environmental engineering 
disciplines; he specializes in wastewater treatment, biosolids management, and 
resource recovery at wastewater treatment plants. His experience includes planning, 
design, construction related services, and start-up and commissioning of wastewater 
treatment, water recycling facilities, and resource recovery facilities. Greg has also 
executed projects in a variety of project delivery methods, including design-bid-build, 
design-build, design-build-operate, and energy performance contracting.

EXPERIENCE
Wastewater Treatment Plant Improvements Phase 1 Upgrades, Schedule A.B. 
– Solids, City of Pendleton, OR: Served as Technical Advisor and provided Quality 
Control for solids upgrades design project at the wastewater treatment plant that 
included digestion improvements, dewatering building improvements, and addition of 
a FOG receiving station. FOG receiving station includes 13,500 gallons of storage and 
mixing and metering equipment to dose the FOG to the digestion system.

Energy Independence Project, Oregon Association of Clean Water Agencies, 
Portland, OR: Team Leader. Purpose of project was to investigate how domestic 
wastewater treatment plants could most effectively eliminate purchase of electricity 
and become energy-independent. This included identifying energy efficiency 
measures, determining WWTP energy profile, assessing and evaluating renewable 
resources, ranking resources, and developing recommendations. Possible renewable 
resources that were identified included digester gas fuel cells, digester gas 
reciprocating engines, digester gas microturbines, micro-hydropower turbines, solar 
PV, on-site wind turbines, and fats, oils, and grease (FOG) and food scrap waste co-
digestion for additional digester gas production. Served as alternative energy engineer 
responsible for evaluating and quantifying benefits of digester rehabilitation and 
co-digestion of FOG and food scrap waste streams for the purposes of maximizing 
digester gas production.

Wastewater Treatment Plant Improvements, City of Jackson, CA: Project Manager 
for improvements to the plant to address new regulatory requirements and aging 
infrastructure, including conversion of oxidation ditches to simultaneous nitrification-
denitrification with improved aeration control and instrumentation, construction 
of a disc filter facility, conversion from chlorine disinfection to UV disinfection using 
inclined lamp configuration, changing from belt-press to screw-press dewatering, 
construction of an electrical building and MCC capacity, up-sizing electrical service, 
and installation of a standby generator.

Mule Creek Wastewater Treatment Facility, California Department of Corrections 
& Rehabilitation (CDCR), Amador County, CA: Quality Control Reviewer for design of 
WWTP Improvements including new mixed liquor flow splitter structure, new secondary 

STAFF TITLE: Vice President 

YEARS OF EXPERIENCE: 25

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer, 

California No. 58710,               
Oregon No. 91820,                
Hawaii No. PE-9870

EDUCATION
  MS, Civil and Environmental 

Engineering, University of 
California, Berkeley

  BS, Civil Engineering, University 
of Hawaii, Manoa, Hawaii

PROFESSIONAL AFFILIATIONS
  Water Environment Federation

 – Municipal Wastewater 
Treatment Plant Design 
Committee

  California Association of 
Sanitation Agencies

  California Water Environment 
Association

 – Past Chair Santa Clara Valley 
Section

  Hawaii Water Environment 
Association

 – Past Annual Conference Co-
Chair

  Chi Epsilon
 – Past Alumni Association 

President, Hawaii Chapter

Page 90 of 111



Not in Page CountCity of Sandy | Engineering Consulting Services for Sandy Wastewater Treatment Plant  
Condition Assessment Improvements Project | October 9, 2020

Greg Chung, PE | Page 2

Lake of the Pines Wastewater Treatment Plant Design, 
Nevada County Sanitary District 1, Nevada City, CA: 
Project engineer for the development of detailed design 
documents for the upgrade of an existing 0.6 mgd (ADWF) 
wastewater treatment plant to meet new stringent limitations 
for ammonia, nitrate, nitrite, aluminum, total coliform, and 
turbidity prior to surface water discharge. Project design was 
completed in nine months to meet an aggressive regulatory 
deadline. Project included the following elements:

  Retrofit of the existing influent pump station including 
new wet well, pumps, variable frequency drives and 
magnetic flow meter

  Installation of preliminary treatment consisting of fine 
screening and grit removal

  Installation of a biological treatment system consisting of 
various anaerobic, anoxic, aerobic and MBR tanks

  Conversion of half of the existing chlorine contact tank to 
a UV disinfection tank

  Installation of aerobic sludge digesters
  Installation of a centrifuge dewatering system and 

building
  Installation of 350 kW emergency standby generator and 

building

El Portal Wastewater Treatment Plant UV Disinfection 
System, National Park Service Yosemite National Park, 
CA: Project Engineer. Designed UV disinfection system to 
replace existing gaseous chlorine disinfection system. The 
existing treatment plant treated wastewater generated 
from Yosemite National Park and flows varied significantly 
between summer and winter. Facility was sized for 1.0 mgd 
flow rate with 2 channels to be used to manage varying 
flow conditions. Project included evaluation of disinfection 
alternatives to eliminate the use of chlorine gas at the 
wastewater treatment plant. Alternatives investigated 
included sodium hypochlorite, ozone, and UV disinfection.

Memorial Park Wastewater Treatment Plant Preliminary 
Engineering Report, County of San Mateo Loma Mar, 
CA: Project Engineer. Report investigated replacement and 
rehabilitation options for the existing 30,000 gpd extended 
aeration wastewater treatment facility. Replacement options 
investigated included package extended aeration plants and a 
decentralized treatment system consisting of septic tanks and 
recirculating sand filters. The report evaluated alternatives 
based on ability to effectively treat wastewater, cost of 
construction, cost of operation and maintenance, and impacts 
to the environment and park users.

clarifier, new chlorine contact basin and new operations 
building. Facility utilizes oxidation ditch and on-site dewatering 
with belt filter press.

Energy Performance Contracting for Wastewater 
Treatment Facilities, County of Kauai, HI: Project Manager 
for project working for Chevron Energy Solutions to develop 
an Investment Grade Audit for energy savings projects at 
three domestic wastewater treatment facilities owned 
and operated by Kauai County. Process-energy audits 
were conducted for each facility and a range of energy 
savings and renewable energy measures were developed. 
Measures included waste-to-energy utilizing existing 
anaerobic digesters, high-efficiency blowers for aeration, 
conversion to fine bubble aeration, conversion from DAF to 
mechanical sludge thickening, and primary sludge pumping 
improvements.

Schofield Barracks Wastewater Treatment Plant, Digester 
Rehabilitation Project, Aqua Engineers, Wahiawa, HI: 
Project manager for design of digester rehabilitation. 
Project included digester cover upgrades, digester mixing 
improvements, digester heating improvements, a new 
cogeneration system, and a new hot water loop system. 
Digester volume is 330,000 gallons and improvements were 
designed to allow the facility to co-digest hauled organic 
waste streams.

Lake Wildwood WWTP Upgrade, Nevada County, CA: 
Project Engineer for the development of a preliminary design 
report for upgrading chlorine disinfection system to UV, 
replacing an existing aerobic digester with new digestion 
system, providing facilities for septage receiving, upgrading 
existing lab facilities, improving odor control, upgrading 
existing pressure filtration system, upgrading non-potable 
water distribution system, and improvements to existing 
emergency storage pond.

Many Glacier Sewer System and Wastewater Treatment 
Plant, Glacier National Park, West Glacier, MT: Process 
engineer for the evaluation of an aerated lagoon wastewater 
treatment plant. The aerated lagoon is 14 feet deep with 
a 3:1 side slope and a surface area of 1.13 acres. The pond 
was designed to contain 12 aerators and is lined with 
the original 45-mil PVC liner. Project included condition 
assessment of existing wastewater treatment facilities as well 
as providing recommendations for process improvements 
to meet regulatory discharge requirements. The treatment 
system consists of the headworks, aerated lagoon and 
control building. The control building contains an office, a 
power supply and panel, control panel, two air pumps, a 
recirculation pump, a chlorine injector and two 5,500-gallon 
subsurface chlorine contact tanks.

Page 91 of 111



Not in Page Count

Matt Hewitt, PE
Project Engineer

Matt is a civil and environmental engineer who provides design for water and 
wastewater infrastructure, including pump stations, pipelines, and water and 
wastewater treatment facilities. His design experience includes advanced membrane 
treatment, chemical feed systems, water and wastewater pump stations, force 
mains, and other treatment processes. Matt has served as Resident Engineer during 
treatment plant start-up activates and provided construction oversight, pump system 
start-up, and operator training.

EXPERIENCE
Tryon Creek Water Treatment Plant Disinfection Improvements – Phase 1, Bureau 
of Environmental Services, OR: Project Engineer/Internal Project Manager for the 
development of design documents for improvements to the sodium hypochlorite 
injection system, including pump replacement, yard piping, and injection points.

Columbia Boulevard Water Treatment Plant DG 9 and 10 Transfer Pump 
Replacement, Bureau of Environmental Services, OR: Engineer/Internal Project 
Manager for evaluation and preliminary design, followed by the detailed design of 
replacement of digester transfer pumps.

Wastewater Treatment Plant Biogas Cogeneration Conceptual Design, Clean 
Water Services, Portland, OR: As Project Engineer, provided valuation and schematic 
design of a biogas cogeneration system utilizing brown grease at a municipal 
wastewater facility. Tasks included preliminary sizing, cost estimating, payback 
calculation, and extensive assistance with the client to generate the application 
material for state and federal renewable energy grants.

Washington Park Reservoir Improvements, Portland Water Bureau, OR: Project 
Engineer for civil and mechanical design modifications during construction, including 
detailed design documents for reservoir outlet pipelines, site stormwater pipelines, 
and other process mechanical and civil design changes. Additional engineering 
services during construction included submittal review and responses to contractor 
requests for information. 

Combined Sewer Overflow Air Venting Facilities, Portland Bureau of 
Environmental Services, OR: Design Lead for mechanical and civil design of air 
venting structures to safely relieve periodic bursts of pressurized air traveling through 
existing CSO tunnels. Design included buried vaults, valves, and vent grating in the 
roadway at three separate urban locations, constrained by existing buried utilities and 
structures.

STAFF TITLE: Senior Engineer II

YEARS OF EXPERIENCE: 12

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer, 

Oregon No. 86320PE

EDUCATION
  MS, Environmental Engineering, 

Colorado State University, Fort 
Collins, Colorado 

  BS, Biology, Colorado State 
University, Fort Collins, Colorado

PROFESSIONAL AFFILIATIONS
  Pacific Northwest Clean Water 

Association
  American Water Works 

Association, Pacific Northwest 
Section

Page 92 of 111



Not in Page CountCity of Sandy | Engineering Consulting Services for Sandy Wastewater Treatment Plant  
Condition Assessment Improvements Project | October 9, 2020

Matt Hewitt, PE | Page 2

Riverfront Interceptor Lift Station and Forcemain Project, 
City of Albany, OR: Engineer/Internal Project Manager for 
the design of a 12,500 gpm wastewater lift station and over 
7,000 feet of 30-inch forcemain.

Crescent Valley Lift Station Replacement Project, Corvallis, 
OR: Engineer/Internal Project Manager for the design of a 
200 gpm replacement wastewater lift station.

Avery Lift Station Replacement Project, Corvallis, OR: 
Engineer/Internal Project Manager for the design a of 100 
gpm replacement wastewater lift station.

Wet Weather Lift Station and Forcemain, City of Albany, 
OR: Project Engineer for the Riverfront Sewer Interceptor Lift 
Station and Forcemain project. The project includes design of 
a new 12,500 gpm lift station and 1 1/3 miles of 30-inch force 
main. The project will provide the City with the necessary 
peak flow capacity during high-flow conditions and will be 
integrated into the City’s wastewater utility to eliminate 
sewage overflows into the Willamette River.

Foothill Raw Water Pipeline – Phase 2, Placer County 
Water Agency, Auburn, CA: Project Engineer for the design 
of approximately 14,000 feet of 39-inch and 33-inch steel 
raw water pipeline, 7,000 feet of 18-inch DIP-treated water 
pipeline, hydraulic stand pipe, energy dissipation structure 
with sleeve valves, other associated control valves and 
meters, and small booster pump station and hydropneumatic 
tank. 

24-Inch Water Main Replacement, Seattle Public Utilities, 
WA: Project Engineer, providing civil design of 1,400 feet of 
water main replacement through an extremely congested 
metropolitan area. Design included: pipe material alternatives 
analysis; water main plans, profiles, and connection details; 
and temporary service connections.

Port of Portland Airport Deicing Fluid Collection and 
Treatment System Enhancement, Portland, OR: Project 
Engineer for mechanical design of new and upgraded 